WorkBench 1010 Project Development Kit


1010 Base

Use to prototype, manage electronics, and transport your projects.

14” x 10” x 1”
Approx. 81 sq.in. work surface
10x10 primary matrix; 9x9 secondary matrix
Black 1/8” acrylic, gloss
Holes on legs align with Cover; screw together for security
Hang by handle for easy temporary storage
Holes on legs enable more permanent mount, if desired


1010 Cover

Protects and makes projects easily and safely portable.

10” x 10” x 3.5”
Clear acrylic, gloss
Approx. 2.5” clearance between Base and Cover when attached
Ample space for wire or cord through-access
Ventilation to prevent electronics over-heating
Holes on sides align with Base; screw Cover to Base for extra security

> Using the Cover<< Demo Video


Five 2x3 Clicks

Mount electronics using a Slide, or direct attach methods.
Clicks into the Base for easy management and layout of project.

Mounting platform: 2.53” x 3.35” (64.3mm x 85.4mm)
ABS plastic; 3D print
Use with provided Slides for Arduino or Raspberry Pi boards > Learn How
Direct mount other electronics > Learn How


One 1x3 Click

Mount electronics using a Slide, or direct attach methods.
Clicks into the Base for easy management and layout of project.

Mounting platform: 1.56” x 3.35” (40mm x 85.4mm)
ABS plastic; 3D print
Use with provided Slides for AdaFruit Feather or Particle Argon, Boron or Xenon boards > Learn How
Direct mount other electronics > Learn How


Two Slides, Arduino UNO

Mount Arduino UNO, or use with any board with the same configuration, including the Arduino MEGA

ABS plastic; 3D print
Assemble with a 2x3 Click

Assembly includes M2.5 hex nuts installed in the raised bosses; hex nuts enable you to firmly attach and easily remove electronics multiple times without causing any damage to the Slide.
The Arduino MEGA attaches securely to this Slide with four screws only, and has a partial overhang.

> Click/Slide Assembly Guide


One Slide, Raspberry Pi 2/3

Mount Raspberry Pi 2 or 3 or any board with the same configuration.

ABS plastic; 3D print
Assemble with a 2x3 Click

Assembly includes M2.5 hex nuts installed in the raised bosses; hex nuts enable you to firmly attach and easily remove PCBs multiple times without causing any damage to the Slide.

> Click/Slide Assembly Guide


One Slide, Feather/Particle

Mount AdaFruit Feather 32u4 Basic, or Particle Argon, Boron or Xenon, or any board with the same configuration. Also accepts the Adafruit FeatherWing Kit (terminal block breakout board)

ABS plastic; 3D print
Assemble with a 1x3 Click

Assembly includes M2.5 hex nuts installed in the raised bosses; hex nuts enable you to firmly attach and easily remove PCBs multiple times without causing any damage to the Slide.

> Click/Slide Assembly Guide


IMG_1273_crop.jpg

One Hardware Packet, 1010

Includes all the small hardware needed to get started with the WorkBench 1007

17 M2.5 hex nuts; for Click/Slide assembly
17 M3.0 hex nuts; for Click/Slide assembly
1 M2.5 x 20 screw; for Click Slide assembly
17 M2.5 x 6 machine screws; attach electronics to Click/Slide assemblies
4 Nylon male/female standoffs; use to build electronics tower
12 Tubular standoffs; direct-attach electronics to Clicks
13 #2 x 5/8” self-tapping screws; direct-attach electronics to Clicks
2 8-32 x 7/16 machine screws; for cable management
2 8-32 nyloc nuts; for cable management
2 Cable tie saddle mounts; for cable management
2 Zipties, small; for cable management

> Electronics Mounting Guide

> Click/Slide Assembly Guide